
 

             

 



 

 
 

 

Plan for the Improvement of Water Treatment in Emergencies 

for El Cuerpo de Bomberos 

 

 

An Interactive Qualifying Project Submitted to the  

Faculty of Worcester Polytechnic Institute in partial  

fulfillment of the requirements for the 

 Bachelor of Science degree. 

 

Submitted By:  

Lindsey Hamlett 

Stephen Peterson 

Kevin Sifuentes 

Jeremy Lopez 

 

Date: 

March 1, 2019 

 

Alex Sphar, Co-Advisor 

James Chiarelli, Co-Advisor 

Worcester Polytechnic Institute 

 

Norman Chang Díaz, Sponsor 

El Cuerpo de Bomberos de Costa Rica 

 

 

This report represents work of WPI undergraduate students submitted to the faculty as evidence 

of a degree requirement. WPI routinely publishes these reports on its web site without editorial 
[...]
designed to recover between 20 and 30 percent of the amount of water added. The recovery rate 

can be calculated using the following equation: 

  

% Recovery = (Volume of treated water produced / total volume of feed water) x 100 

4.2.6 Environmental Impacts 

The goal of a green system is to decrease the amount of waste and energy used to run the 

system. Many filters can achieve their goal of clean water, but use excess water, energy, and 

produce too much waste. When treating water, you are often trying to recycle or dispose of it. 

Whichever use of the water requires sanitation at different levels in order to respect the 

environment. Sanitation and wastewater treatment systems are developed to protect and promote 

human health by preventing the spread of disease and considering the surrounding environment. 

When developing a system, key factors to reflect upon revolve around the community, resources, 

as well as pollutants. In order to have an effective system, it needs to be economically viable, 

socially acceptable, and technically/institutionally appropriate. Following these guidelines, a 

system can be developed that protects the environment and its natural resources. The design or 



 

54 
 

improvement of a sanitation, or wastewater system is an opportunity to either help or harm the 

environment. Making sure it is done properly should be a focus for any development. Aspects 

such as health and hygiene, as well as environmental and natural resources can lead the 

development in the right direction. 

Health and hygiene focus on disease prevention by limiting exposure to pathogens and 

hazardous substances. All points in the sanitation system from the excreta trenches to water 

being disposed of from cleaning meat could carry these harmful pathogens. Downstream 

populations will be most affected if the water is not treated properly. Other characteristics to 

recognize are the required energy, water, and other natural resources required to run the system. 

Aspects such as construction, operation and maintenance of the system, as well as discharge 

from the treatment system entering the environment need to be accounted for. Any water that can 

be reused or recycled should not be wasted. (Wendland, Claudia). Even if it is treated to the point 

that the water can return nutrients and organic material back to the agriculture. 

Our proposed water treatment plants took into account the benefits of each filter listed in 

this section, as well as the environmental impacts that could occur as a result to the practice 

selected. With these factors in mind, our proposed systems are efficient, and conscious of the 

materials they require.  

 

 

4.3 Proposed Water Treatment Systems  

With the demand for clean water being so high at encampments, it was important for us 

to design/research a water treatment system that was effective but also compact and easy to use. 

In an emergency, the workers are the camp do not have time to figure out how to use a 

complicated system. Rather, they prefer something that is easy to setup and use so they can fulfill 

their other duties. As alluded to earlier, it is just as important to have a system that is capable of 

treating for harmful bacteria and other contaminants that can leach into the desired source of 

water whether it be a lake, river, creek etc. This section includes more insight on our top 

products and systems in order to provide more options for the Bomberos to implement. 

 

4.3.1 Desalination Solutions 

 Costa Rica is bounded by both the Pacific and Atlantic Oceans. There is approximately 



 

55 
 

800 miles of coast that encompasses the country. This resource has been underutilized for water 

potential. The main complication with seawater is the treatment. It can be expensive if trying to 

treat water for large communities. However, for an emergency camp of 150 rescuers, 

Desalination is a reasonable solution.  

 In case of an emergency, the location of a camp will not be set up if there is not a water 

source within a reasonable distance. It is crucial to keep the rescuers hydrated and healthy while 

they are off to help people in need. Keeping treatment options simple is also a key factor in 

saving time for more important matters. The Bomberos enlightened us with the idea of utilizing 

seawater to expand the scope of emergencies they could respond to. After sorting through 

multiple products and various quotes, we found two products we feel fit the demand of the camp 

well. 

 

4.3.2 Larger Scale Desalination model 

 The Emergency Portable Seawater Desalination Watermaker Model: SWTRO-2000 is a 

solution to treating saltwater. After reaching out to AMPAC USA, they responded with a 

proposal with the specifications and pricing. Portability was one of our top priorities when 

picking systems and is one of the highlights of this model. Including the case and accessories, 

this product only weighs 200 Kg. The dimensions of this case is 101.6 cm in length, 96.52 cm in 

width, and 86.36 cm in height. The make of the system includes pre-filters and Seawater Water 

Desalination Reverse Osmosis using best industrial practice and following the manufacturer’s 

guidelines for every component.  



 

56 
 

Figure 9: The Emergency Portable Seawater Desalination Watermaker Model: SWTRO-2000 

 

 The capacity of this machine is 2000 gallons per day, which is 7,570 Liters. According to 

the World Health Organization, a camp of 150 people requires 3,000 liters of water for the 

complete maintenance of the camp. The system is based off the utilization of seawater under 

45,000 ppm NaCl feed water, and between the 3.0-11.0 pH ranges. The average seawater NaCl 

concentration is 35,000 ppm. This treatment would be able to prepare for multiple days without 

the need of gathering water. The total power consumption per day would be 16.1 Amps.  

 To be more technical, the standard features included in this model are: On-Demand Feed 

Supply Seawater Pump, Spin Down Screen Filter with Manual Flush Valve, 4” x 10” Sediment 

Pre-Filter 5 Micron, 4” x 10” Carbon Block Pre-Filter 5 Micron, Inlet Actuator Valve with 

Bypass, High Pressure Plunger Pump w/ safeguards, 4” x 40” FRP High Pressure Vessels, TFC 

4” x 40” Membrane Elements, 4” x 10” Carbon Post Filter, 5 GPM (Gallons per Minute) Ultra 

Violet Disinfection Sterilizer, and Powder Coated Welded Aluminum frame will conform to 

AISC Manual of Construction. Additional benefits of this product comprise of an Auto Flush 

Cycle, which will help to keep contaminants from growing in the filters, along with a complete 

panel for easy controls.  

 Of the seawater put into the device, an estimated 30% of the water is recoverable. Often 

times this would be a waste of fresh water, but because the oceans are so vast and have untapped 

potential the only struggle would be to transport that much water to the camp. The 30% 

recoverable water is a standard when using reverse osmosis, and is the best way to treat seawater 

that has been developed so far. On the plus side, 98% of the salt is rejected. The feed flow for 



 

57 
 

this machine is 238 GPH or 900.8 liters per hour. Of that, you get approximately 315.4 liters an 

hour. The Desalination Machine can run for 24 hours a day.  

 A Post Treatment System that is included with the purchase, includes a solution for the 

rather acidic pH of the permeate water. By Re-Mineralizing the water with Calcite and Corosex 

Media Post-Filter to bring the pH level to neutral. Calcite is a self-limiting, naturally occurring 

calcium carbonate media. It does not have the capacity to overcorrect but rather reach a non-

corrosive equilibrium. Corosex is normally added with Calcite to prevent the risk of cementing, 

known as the NS mix.  

 If purchased, the Seawater Desalination Watermaker SWTRO-2000 has a warranty of 

one year. Beyond the year, it includes all the information you need to select, specify, install, and 

operate any Reverse Osmosis system from the company. In addition, it contains relevant 

technical information about the Components used for case studies, references, and Authorized 

Sales and Service Representatives Worldwide. 

 

4.3.3 Smaller Scale Desalination Method 

The same company has a smaller model that might better suited for the expected price 

range. The Emergency Portable Desalination Watermaker Model: SW150 is designed to output 

23.7 liters per hour, or approximately 575 liters per day. The system can convert Seawater, well 

water, or surface water to potable drinking water within seconds. This model can be run 24 hours 

a day, 7 days a week. From the date of purchase, this device would be ready for shipping in 

approximately 3-4 weeks from the day of the formal purchase order and initial deposit. This is 

important to purchase and store before an emergency occurs, otherwise it will not be in stock 

when needed. 

The recovery rate is the same 30% of the machine mentioned above. The feed flow is 

68.13 liters per hour, producing approximately 23.8 liters an hour. The minimum feed pressure is 

40 psi, and the maximum is 80 psi. This model is a lot lighter as well as smaller dimensions. 

With a weight of only 40.823 Kg and the dimensions being 56 cm in length, 48 cm in width, and 

41 cm in height, this model is extremely portable and can help produce the required level of 

drinking water every day. This model also has a max capacity of 45,000 ppm of NaCl feed water, 

with a pH range of 3.0-11.0.  



 

58 
 

Figure 10:The Emergency Portable Desalination Watermaker Model: SW150 

 

This model includes an Auto-Flush screen filter with 50 Micron Porosity. It has an easy 

maintenance plan that allows long intervals between cleaning. However, there is an option to add 

a Multimedia GAC-Anthracite-Silica Quartz Pre-Filter. This pre-treatment will help eliminate 

suspended particles in raw water by using a sand filter as a pretreatment for the Reverse Osmosis 

system. The load on the cartridge filters will be reduced and would filter the water at a 20-25 

micron size of suspended solids. This filter will result in water less than 0.1ppm NaCl as well as 

adjust the pH. It is fully automated in operation, and the Reverse Osmosis System will 

automatically shut down when the GAC (Granular Activated Carbon) System backwashes. The 

Desalination SW150 also includes a Sediment & Carbon Cartridge Filter housing 5 micron, an 

Aquajet Variable Frequency Feed Pump, a Reverse Osmosis High Pressure Pump, a Membrane 

Element, Pressure Vessels, a UV200-12VDC Ultraviolet System (featuring a low cost 

replaceable lamp), and piping. Depending on the feed and water quality, it is recommended that 

you change the filters every 3 to 6 months. AMPAC USA offers a replacement filter kit for 

$125.95, or 76,100.50 colones, which includes everything needed to replace the filters.  

https://www.ampac1.com/replacement_filters/APC-SW16 

 

 



 

59 
 

4.3.4 Four Step Filtration System   

This extremely portable, lightweight, 10-inch filter costs a low price of $240.00 or 

145,500 colones. While utilizing four different filtration technologies, this product can produce 

230 liters per hour, or 5,520 liters a day. Included in the system is a leak protection system that 

allows set up to be effortless and quick. The safety system also has an emergency disc that will 

auto shut off when the filters are no longer useful. The filter cartridges are NSF certified in a 

standard 2.5-inch x 9.75 inch size, and compatible size filters are readily available at most 

hardware stores. This system can be easily mounted under a sink.  

 

Figure 11: The Four-Step Filtration Method (Walmart, (n.d.)) 

In the figure above, there are three chambers side by side, and a fourth chamber along the 

top of the assembly. The first chamber is a one Micron Sediment Filter. The purpose of this filter 

is to remove any of the larger solids that may be in the water. This is an effective first step 

crucial to the performance of the following filters. If there are solids in the water, the other three 

systems are not designed to treat or dispose of them. The second filter is a Granular Activated 



 

60 
 

Carbon (GAC) combined with a KDF-55 filter. These two work together to improve the carbons 

function of adsorption. The KDF 55 media aids in the removal of chlorine, extends the carbon’s 

life, and limits the bacterial growth in the filter. KDF also adds the benefit of removing water-

soluble cations with the oxidation-reduction process, resulting in a cost efficient alternative to 

chemical treatment.  

Figure 12: A visual representation of the flow of water through each stage of filtration. 

 

GAC is used to adsorb natural organic compounds, taste and odor compounds, and 

synthetic organic chemical in drinking water treatment. Following the GAC/KDF-55 filter is an 

alumina filter that removes fluoride and arsenic to levels below FDA recommendations. (ARIES 

FilterWorks) 

The final stage of this filtration process utilizes a one GPM, 6-watt UV light disinfection 

that kills 99.9% of most bacteria and viruses, including E.coli, Giardia, cryptosporidium, and 



 

61 
 

coliform. UV light travels in a straight line, so at this point there should be no suspended solids 

in the water. Any solids could block the treatment and allow harmful particles to hide in the 

shadow of the solids. This is an effective method against viruses, bacteria, and protozoa. This 

final step should be closest to the point of use, because once it leaves this filter, it is vulnerable to 

recontamination. In order to dispense your treated water, Push down on the lever release and it 

closes, or lift up and the lever to lock it open. (Walmart, (n.d.)) 

 

The 1-micron sediment filter, GAC/KDF-55, and activated alumina filter can be replaced 

for $59.00 or 35,900.25 colones. The average life of these cartridges last 6 months, but may be 

less depending on water use and quality. The UV bulb last between 12-18 months, and only costs 

$49.00 or 29,828.75 colones. These products can be bought from Walmart, or a cheaper 

alternative if found. These filters in combination make a very efficient system and will lead to 

potable water. The cons of this system are only if it is used improperly, or if it is in use too long 

without proper maintenance. In an emergency situation this combination should not fail, however 

it should be maintenanced after every emergency to ensure the safety of the rescuers.  

 

4.3.5 P&G Purifier of Water 

Included in Proctor and Gamble’s vast catalog of products is the P&G Water Purifier 

packets. Each packet contains 4g of powder that is capable of treating 10L of water at a time. 

However, experimenting by pouring multiple packets of powder into a larger volume of water 

can be done to purify more at once in order to keep up with the high demand of potable water at 

the camps. The powder consists of some of the same ingredients used in municipal water systems 

such as iron sulfate and calcium hypochlorite, deeming it as a “mini-water treatment plant in a 

packet.” 

 

Figure 13: The P&G Water Purifier Packet (P&G Packets, (n.d.)) 



 

62 
 

The way the packets work is quite simple with only a few steps. First, the powder it 

poured into the dirty water. This can be done in any container such as a bucket. Once that is 

done, one must stir the mixture for up to 5 minutes during which the dirty sediments will 

separate from the clean water. Allowing the mixture to sit for 5 more minutes causes the particles 

to settle, giving a clear indication of the flocculation process taking effect. Once there is visible 

separation, the water can then be run through a simple screen filter where it will come out 

purified on the other end and after 20 minutes, it is safe to drink. 